FP 60

Spare parts list

pajron






REF.  PART NO. DESCRIPTION REMARK QrTy. KIT
1 594183301 [GROUND PLATE 1
2 594480801 [SHAFT 1
3 594526001 [BALL BEARING 2
4 594490101 [COVER 1
5 594128301 |SEAL Lip-type 1
6 594486701 [PULLEY V-belt 1
7 594123401 [WASHER 8.4 x 16 x 1.5 mm, 0.33 x 0.63 x 0.06 in. 300 HV 1
8 594120001 [SCREW M8 x 25 mm 8.8 A2K 1
9 595033201 [SCREW M6 x 16 mm 8.8 A2K 6
10 594490201 [COVER 1
11 594525901 [ABSORBER 4
12 595067601 [WASHER 10.5 x 28 x 6 mm, 0.41 x 1.10 x 0.24 in. 4
13 595181201 [NUT M10 x 1.5 mm GEOMET® 8
14 594124601 [WASHER Nordlock NL6 M6 DIA 13.5 6




LIFTING EYE, ENGINE PLATE AND SPRINKER SYSTEM

FP 60




REF. PART NO. DESCRIPTION REMARK QTY. L)
1 594212502 |LIFTING HOOK 1 1
2 594757601 |PLUG Black 2 1
3 596461801 |LIFTING HOOK APT orange RAL 2009 Traffic 1 1
4 594117701 |SCREW M6x35 din 931 - 8.8 zn 2 1
5 594185301 |PLATE 1 1
6 598125401 |CLIP 1 1
7 594120001 [SCREW 3
8 548518501 |ENGINE PLATE 1
9 595188101 |GROMMET 13x17x6 1
10 594757401 |WATER TANK TANK Water, complete AC Black 1
11 599965901 |HANDLEBAR 1
14 594757501 |CAP 1 10
16 595033401 |SCREW 1 10
17 595061001 (WASHER 1 10
18 594123001 |LOCK NUT Flanged 1 10
19 594123001 |NUT lock nut 2
20 595036601 |WASHER PLAIN WASHER ©@8.4x16x1.6 2
21 594178501 |SPRINKLER BAR 1
22 594120101 |SCREW 2
23 598125601 |ANGLE BRACKET 1 1
24 595112601 |INUT MO06x1,00, -8, A2K 5 1
25 598125101 |RUBBER PLUG Polyurethane 1 1
26 598125001 |PLATE 1 1
27 598046201 |SCREW M6x55 8.8 ZnB 3 1







REF. PART NO. DESCRIPTION REMARK QTY. KIT
596474001 |ENGINE HONDA GXR120UT SE-3 SD from S/N 20191700750
594481001 |CENTRIFUGAL CLUTCH|Centrifugal clutch, cpl

594488701

DRIVE BELT

1 1
2 1
3 595352901 |WASHER 6.4 x22 x4 mm, 0.25x0.87 x0.16 in 1
4 594119601 |SCREW M6 x 20 mm 8.8 A2K 1
5 595177501 |PLATE 1
6 594120001 |SCREW M8 x 25 mm 8.8 A2K 6
7 594123001 |LOCK NUT M8 x 1.25 mm A2K 2
9 1




FP 60
ENGINE, HONDA GXR120UT SE-3 SD

H : i;._?‘g l e _@ ,o\.(‘cj - ((~
. @’

)\(0 L]
(D 0 ﬁu o) y} & : /&‘\
33 32 = L ‘

i

%\

18




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 596474001 |ENGINE HONDA GXR120UT SE-3 SD from S/N 20191700750 1
3 594585901 |COVER 1
4 594585001 |AIR FILTER 1
5 594582801 |GASKET 1
6 594583301 |GASKET 1
7 594585101 |SPARK PLUG 1
8 594600801 |SWITCH 1
9 594596401 |FUEL CAP 1
10 594596301 |FUEL TANK 1
11 594584901 |AIR FILTER 1
12 594599701 |CASE 1
13 594603701 |GASKET 1
14 595471601 |GASKET 1
15 594202101 |COVER 1
16 594849301 |MUFFLER 1
17 594606801 |GASKET 1
18 594202201 |STARTER Recoil starter, Complete 1
20 594596501 |ROPE 1
29 594586101 |OIL 1
30 594596201 |CARBURETTOR 1
31 594599401 |SPACER 1
32 595048901 |GASKET 1
33 594303901 |RECOIL SPRING 1




FP 60
BELT GUARD




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 548518301 |BELT GUARD Outer, Black 1
2 594484301 [BELT GUARD Inner 1
3 594120001 |SCREW M8 x 25 mm 8.8 1
4 594123001 |[LOCK NUT M8 x 1.25 mm 1
5 594746701 [SCREW M8 x 20 mm 2
6 594119801 |SCREW M8 x 30 mm 3
7 594648001 [SCREW M8 x 25 mm 8.8 A2K 1
8 594650201 |LOCKING SPRING 1
9 594647801 |WASHER 3




FP 60
HANDLE




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 548518401 |[HANDLE Black 1
2 594524801 |SCREW Hex head screw flanged m10x70 2
3 594480401 [RUBBER SHOE 2
4 594481201 |[BUSHING 2
5 595061901 [WASHER 11.0/35.0x2.0 2




FP 60

BLOCK PAVING PLATE




REF. PART NO.

595367501

DESCRIPTION
BLOCK PAVING KIT

REMARK

QTY.

KIT

595127501

PLATE

Polyurethane

594181801

BRACKET

595036601

WASHER

DIN125

595344501

SCREW

DA |WIN|=-

594123001

LOCK NUT

Flange lock nut

NN ==

Alalalal—a




START UP KIT

FP 60

AN




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 594214201 |SERVICE KIT Start up kit 1
2 594215702 |SERVICE KIT One year service kit 1 1
3 594585001 |AIR FILTER Outer 1 1,2
4 594584901 |AIR FILTER Element 1 1,2
5 594585101 |SPARK PLUG 1 1,2
6 594488701 |DRIVE BELT XPA-782(YN43) 1 1,2
7 594584901 |AIR FILTER Element 1 1




12 MONTHS / 200 HOURS SERVICE KIT

FP 60




REF. PART NO. DESCRIPTION REMARK QTY. L)
1 594215702 |SERVICE KIT One year service kit 1
2 594585001 |AIR FILTER Outer 1 1
3 594584901 |AIR FILTER Element 1 1
4 594488701 |DRIVE BELT XPA-782(YN43) 1 1
5 594585101 |SPARK PLUG 1 1




SHOCK ABSORBER REPAIR KIT

FP 60

~ )




REF. PART NO. DESCRIPTION REMARK QTY. L)

1 594194501 [REPAIR KIT 1

2 594525901 [ABSORBER 4 1
3 595067601 [WASHER 10.5x 28 x 6 mm 300 HV 4 1
4 594122601 |[HEXAGON NUT M10 A3K 8 1
5 594480401 |[RUBBER SHOE 2 1
6 595061901 |WASHER 11 x35x2 mm 2 1
7 594524801 |SCREW M10 x 70 mm 8.8 A3K 2 1







REF. PART NO. DESCRIPTION REMARK QTY. KIT

1 594194301 |REPAIR KIT Eccentric element repair kit 1

2 594120001 [SCREW M8 x 25 mm 8.8 A2K 1 1
3 594123401 |\WASHER 8.4x22x3 HV300 1 1
4 594128301 [SEAL Lip type 1 1
5 595033201 |SCREW M6 x 16 mm 8.8 A2K 6 1
6 594124601 |\WASHER Nordlock NL6 M6 DIA 13.5 6 1
7 594526001 (BALL BEARING 2 1




FP 60
DECALS

START

=
g

i
/3

/N WARNING \

) e @@

/N WARNING EQ-E10

el 6 7

/MNWARNING @

Jeoll)

[EE[l0m (FPen_

1
10

WARNING: Cancer and Reproductive Harm - www.P65Warnings.ca.gov
ADVERTENCIA: Cancer y dano reproductivo - www.P65Warnings.ca.gov
AVERTISSEMENT: Cancer et dommages a la reproduction - www.P65Warnings.ca.gov @




REF. PART NO. DESCRIPTION REMARK QTY. KIT
1 595180201 |SCREW 4
2 594486201 [Start instruction Instructions 300x40 mm 1
3 594486301 |DECAL Instruction 1
4 594660201 [LABEL Fuel, Gasoline 1
5 594659601 |LABEL Protection 1
6 594660901 |LABEL lifting point 1
7 531403601 [LABEL Sound power decal 1
8 535571601 |LABEL PATRON LOGO DECAL 2
9 596460801 |LABEL Model decal FP60 APT 1
10 595871701 [LABEL PROP65 1
11 595186101 |LABEL Hot surface 1




